
ACC.089.0 Kit accessori Carter DUCATI PANIGALE V4 2018 -->

4 x2

3 x3

2 x3

65

1

# DESCRIPTION PART NUMBER QTY

1 Cover in carbonio / Carbon cover 50.CR.054.1 1

2 Rondella M6 / Washer M6 50.72.027.1 3

3 Vite M6 x 12 / Screw M6 x 12 50.72.024.1 3

4 Dado rapido M6 / Cage nut M6 50.66.009.1 2

5 Fascetta con bussola / Pipe clamp with bush 50.73.333.0 1

6 Fascetta / Clamp 50.73.1062.0 1


